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1. Introduction 

One-third of the world’s population is latently infected with mycobacterium tuberculosis 
(MTb).(Raviglione et al., 1995; 2010c) Of those infected a 5% to 10% chance exists during that 
person’s lifetime for the disease to become active.(Corbett et al., 2003) Patients who are 
immunocompromised have a much greater risk of experiencing active tuberculosis. Patients 
who have contracted human immunodeficiency virus (HIV) have a 10% chance yearly of 
developing active disease. Tuberculosis (TB) is the most common opportunistic infection in 
patients with HIV.(2010a) A person with HIV is 20-30 times more likely to develop active 
tuberculosis than a person without the virus. (2010b) The World Health Organization (WHO) 
states that tuberculosis is the leading infectious killer in HIV-positive patients worldwide, 
killing one out of every four patients. 
Guidelines recommend treating both infections concurrently as this has shown an increased 
probability of survival versus sequential therapy.(2010a; Abdool Karim et al., 2010) 
Unfortunately, several problems arise when combining therapy. Both disease states require 
multidrug regimens for long durations of time. TB is generally treated for nine or more 
months in patients with dual disease states, while HIV is treated for a lifetime. Not only 
does the combination of regimens lead to multi-way drug interactions, but to overlapping 
side effects, the immune reconstitution inflammatory syndrome (IRIS), and subsequently an 
increased difficulty on the part of the patient to adhere to the complicated regimens, which 
ultimately may result in viral or bacterial resistance.  
The current recommendations for treating tuberculosis in HIV patients are the same as 
treatment in patients without HIV: an initial two month phase of isoniazid, pyrazinamide, 
ethambutol and rifampin or rifabutin followed by an extended four month phase of 
isoniazid and one of the rifamycins. In HIV patients the duration may be substantially 
longer. While each of the rifamycins have significant Cytochrome P450 (CYP450) 
interactions, rifabutin is considered to have the least among the three and therefore the best 
choice to be used in treating tuberculosis in HIV patients. (Piscitelli and Gallicano, 2001)  
Rifabutin is not available in many parts of the world which need it most, specifically low-
resource countries (e.g., many sub-Saharan Africa nations). Also, many of the antiretrovirals 
which are necessary to treat AIDS are not available.  
With multiple drug interactions, overlapping toxicities, and an unknown pharmacokinetic 
response in individual patients, clinicians are often at a disadvantage in making treatment 
decisions. Monitoring of serum concentrations could help elucidate sub- or supra-

www.intechopen.com



 
Recent Translational Research in HIV/AIDS 

 

146 

therapeutic concentrations of not only the rifamycins but co-administered HIV medications, 
leading to a more optimal dosing of medications, reduced toxicities, and a decreased 
likelihood of drug resistance. In this chapter we will discuss the co-pathophysiology of HIV 
and TB, the interactions among the rifamycins and HIV medications, and how therapeutic 
drug management (TDM), also known as therapeutic drug monitoring, may aid the clinician 
in making informed clinical decisions. 

2. Interrelated pathophysiology 

The specific pathways by which TB and HIV impact each other have yet to be fully 
elucidated. (Patel et al., 2007)  CD4+ T-helper cells in the body activate macrophages which 
engulf MTb. In an immunocompetent patient alveolar macrophages undergo apoptosis to 
destroy MTb. With HIV infection macrophages are prevented from initiating apoptosis. 
Alternatively, TB-infected macrophages express tumor necrosis factor-alpha (TNF-ǂ) which 
leads to an increase in HIV replication. As HIV replication increases, TB is no longer well 
contained. The clinical course of TB accelerates which may lead to extrapulmonary 
involvement. In short, the combination of the two disease states begins a vicious cycle which 
ultimately leads to an increased risk of mortality. 

3. The rifamycins  

The first rifamycins were isolated in 1957 from the bacterium Streptomyces mediterranei (now 
Amycolatopsis rifamycinica).(Margalith, 1960)  Since their discovery they have been used in the 
treatment of numerous diseases including: methicillin-resistant Staphylococcus aureus (MRSA), 
leprosy, Legionnaires’ disease, and, of course, TB. The rifamycins currently available for 
treatment of TB are rifampin, rifabutin, and rifapentine. They are considered the most 
important drugs for the treatment of TB due to their potent sterilizing effect on MTb. Briefly, 
the sterilizing effect is the ability of a TB drug to prevent post-treatment relapses. Regimens 
without a rifamycin or not using a rifamycin for at least six months have increased rates of 
treatment failure.(Okwera et al., 1994; Jindani et al., 2004) A meta-analysis by Khan et al. 
reported that patients using regimens with a rifamycin for only two months were much more 
likely to experience relapse than those patients on a regimen consisting of a rifamycin for at 
least eight months.(Khan et al., 2010) The rifamycins act by inhibiting the DNA dependent 
RNA polymerase encoded by the rpoB gene. The rifamycin binds to the ǃ-subunit and blocks 
the synthesis of the RNA chain. Importantly, the drugs do not inhibit the mammalian enzyme. 
In regards to the rifamycin family, rifampin is the fastest absorbed with the highest 
bioavailability, while rifapentine has the slowest absorption and a half-life Intermediate 
(~13.19h) (1998) between the short half-life of rifampin (~2.46h) (2004 Jan) and the long 
terminal elimination half-life of rifabutin (~45h)(2010 Jan). 

3.1 Rifampin 

Rifampin has been used in the treatment of TB for nearly half a century. Along with 
isoniazid, rifampin is considered the cornerstone for successful treatment. However, 
rifampin’s potent inductive effects on many hepatic and intestinal enzymes as well as the 
drug transporter, P-glycoprotein, generate many drug interactions. With regards to HIV 
treatment, rifampin interacts with the non-nucleoside reverse transcriptase inhibitors 
(NNRTIs), the protease inhibitors (PIs), the integrase inhibitors (e.g., raltegravir), and the 
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entry inhibitors (e.g., maraviroc).  Ideally, rifabutin is substituted for rifampin in HIV 
patients. Unfortunately, rifabutin is not available in most resource-poor countries who 
cannot afford the newer rifamycin. Also, unlike rifampin, rifabutin is not available in a 
multidrug capsule (e.g., Rifater®: rifampin, isoniazid, pyrazinamide) which aids adherence. 
Thus, drug interactions between rifampin and HIV medications must be managed. In this 
chapter we will limit our discussion to rifampin’s interactions with the NNRTIs and the PIs 
as these are the most commonly used medications for HIV treatment.   

3.1.1 Rifampin & the PIs 

Due to its inhibitory effects on CYP enzymes, ritonavir is generally prescribed at a low dose 
with a second PI (also known as ritonavir “boosting”). (King et al., 2004; Burger et al., 2006b)  
As rifampin’s inductive effects are especially strong with the PIs, only two formulations 
approach therapeutic concentrations when given concomitantly with rifampin: lopinavir 
and saquinavir, both of which must be administered with substantial doses of ritonavir. 
(Maartens et al., 2009) 
The standard dose of lopinavir-ritonavir is 400/100 mg given twice daily. When administered 
with the standard 600 mg dose of rifampin, Bertz et al. noted a substantial reduction in Cmax 
(45%), AUC (75%) and Cmin (99%). (Bertz R, 2001)  Building upon this observation, La Porte et 
al. performed a study with 32 healthy volunteers to compare the pharmacokinetics of the 
standard lopinavir-ritonavir dose given without rifampin with two dose-adjusted regimens: 
800/200 mg twice daily and 400/400 mg twice daily of lopinavir/ritonavir with rifampin. (la 
Porte et al., 2004) Lopinavir concentrations were markedly higher in the adjusted regimens, 
when compared to the reported data for standard doses. However, the authors could not 
demonstrate that the adjusted regimens were equivalent to lopinavir-ritonavir without 
rifampin. This may be due to rifampin’s inductive effects, or limitations of the study (e.g., 
small sample size). Regardless, the study indicates that super-boosted lopinavir-ritonavir may 
be an option for co-infected patients when alternative regimens are unavailable. The Cmax, 
AUC0-12, and Cmin for lopinavir during therapy composed by lopinavir-ritonavir 400/400 mg 
after 10 and 24 days, respectively, were: 12.3 and 11.5 mg/liter; 102.9 and 100.7 mg*h/liter; 5.2 
and 5.9 mg/liter. The lopinavir Cmax, AUC0-12 and Cmin for the lopinavir-ritonavir 800/200 mg 
regimen after days 10 and 24 were:  12.9 and 13.8 mg/liter; 111.8 and 104.5 mg*h/liter and 
6.5 and 5.1 mg/liter, respectively. Of note, the authors point out that 31% of the patients 
stopped treatment with the adjusted regimens due to side effects, primarily elevated liver 
function tests (LFTs). In patients co-infected with HIV and TB who must receive the 
medications for a greater amount of time and/or additional potential hepatotoxic drugs 
these side effects may be exacerbated.  
In a study of ten healthy volunteers, rifampin reduced the concentration of atazanavir 
significantly for both 300 and 400 mg doses given BID. (Acosta et al., 2007) A larger study 
with 71 healthy volunteers revealed that ritonavir was not able to overcome rifampin’s 
induction. The following proportions of atazanavir-ritonavir were analyzed: 300/100 mg, 
300/200 mg and 400/200 mg, in combination with 600 mg of rifampin. (Burger et al., 2006b) 
These dosage regimens were compared with the administration of just atazanavir 400 mg or 
with the combination atazanavir-ritonavir 300/100 mg. The comparisons showed significant 
reductions in Cmax and AUC. However, the reductions in Cmin were the most significant: 
around 60% for the regimens when compared with just atazanavir 400 mg and greater than 
90% for the three regimens when compared to the combination atazanavir-ritonavir 300/100 
mg. The obtained atazanavir Cmin were: 15.9 ng/mL (300/100/600 mg-atazanavir/ 
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ritonavir/rifampin), 40.6 ng/mL (300/200/600 mg-atazanavir/ritonavir/rifampin) and 74.4 
ng/mL (400/200/600 mg-atazanavir/ritonavir/rifampin). Another study from Mallolas and 
collaborators confirmed these results. (Mallolas et al., 2007) The researchers performed a 
study in patients with HIV to verify the feasibility of a regimen with 600 mg of rifampin 
combined with 300/100 of atazanavir-ritonavir. The study had to be interrupted because of 
very low concentrations of atazanavir. The median reductions in Cmax, AUC, and Cmin for 
the three patients that completed the treatment were 48, 64, and 100%, respectively. 
In a study of 22 patients co-infected with TB and HIV, Ribera et al. found that saquinavir 
was reduced substantially in the presence of rifampin. (Ribera et al., 2007) Patients were 
treated with the standard TB regimen of rifampin, isoniazid, pyrazinamide, and with or 
without ethambutol for two months. Ethambutol and pyrazinamide were then dropped 
from the regimen and once-daily antiretroviral (ART) added. ART consisted of 1600 mg 
saquinavir, and 200 mg ritonavir along with didanosine and lamivudine. The saquinavir 
pharmacokinetic parameters Cmax, AUC0-24, and Cmin were reduced by 35%, 40% and 49%, 
respectively. The obtained saquinavir Cmax, AUC0-24, Cmin were 2.1 μg/mL, 13.6 μg*h/mL 
and 0.06 μg/mL, respectively. The authors concluded that twice-daily administration of 
saquinavir or higher doses might result in therapeutic concentrations, but it is unknown 
what doses would be necessary. A study of 30 co-infected HIV/TB patients given 400 mg 
saquinavir and 400 mg ritonavir plus two NRTIs suggests that these doses are able to 
maintain therapeutic concentrations of rifampin and the PIs; however, the study had a 
substantial attrition rate with ten patients dropping out during TB therapy and another 
fifteen patients dropping when ART was added. (Rolla et al., 2006) 
Hepatotoxicity is one of the primary concerns facing clinicians when using a saquinavir-
containing regimen with the rifamycins. A 2009 two-period crossover study consisting of 28 
healthy volunteers received either 600 mg rifampin once daily or 1000/100 mg saquinavir-
ritonavir twice daily for two weeks. (Schmitt et al., 2009) Volunteers then received all three 
drugs for two weeks. All patients in the arm who initially received rifampin and 
subsequently received saquinavir-ritonavir experienced elevations in their alanine 
aminotransferases (ALTs) from 11 to 70 times the upper limit of normal, prompting an early 
termination of the study.  
In a study of six HIV patients, ritonavir (100mg - BID) was not able to overcome the 
induction caused by rifampin (300 mg – half of the normal dose) in indinavir (800 mg - BID) 
metabolism. An 87% reduction in the indinavir concentration and a 94% reduction in 
ritonavir concentration was verified 12 hours after the last dose. (Justesen et al., 2004 ) This 
study detected a Cmax of 10,116 ng/mL and Cmin of 112 ng/mL (both quantified 4 days after 
rifampin administration). The AUC was not calculated. 
In short, ritonavir’s effect on overcoming the induction caused by rifampin is variable 
according to the co-administered PI and the dosage schemes have to be carefully chosen in 
order to achieve therapeutic drug concentrations. Also, it is important to consider the 
possible hepatotoxicity which may occur with increased dosing. 

3.1.2 Rifampin & the NNRTIs 

Efavirenz is primarily metabolized by CYP2B6 and to a lesser extent by CYP3A4 and 
CYP2A6 to inactive metabolites. (Kwara et al., 2010; Rakhmanina and van den Anker, 2010) 
As rifampin is a potent inducer of CYP2B6, concern exists regarding efavirenz 
concentrations when the two are given concurrently, considering that subtherapeutic 
efavirenz concentrations could lead to treatment failure and resistance. This hypothesis was 
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based on previous studies where reduced efavirenz concentrations caused treatment failure. 
In a study performed by Marzolini and collaborators virological failure was associated with 
low plasma concentrations in 50% of the patients on efavirenz (Cmin<1000 µg/L) while CNS 
toxicity was three times more frequent in patients with high efavirenz concentrations 
(Cmin>4000 µg/L). (Marzolini et al., 2001) The drug concentrations were determined 
between 8 and 20 hours post dose and the concentrations varied from 125 to 15,230 μg/L. 
The drug is administered at bedtime because of its side effects, therefore it is difficult to 
determine the real Cmin. Efavirenz CNS toxicity occurs in approximately 20-40% (Gazzard, 
1999) of patients, manifesting as light-headedness, feeling faint, dizzy, “out of control,” or 
restless.  
Attempting to avoid sub-therapeutic concentrations, an increase in the efavirenz dosage 
from 600 mg to 800 mg has been recommended when concomitant treatment with rifampin 
is necessary (2004). A trial with 24 patients showed a reduction of efavirenz (600 mg) Cmax, 
AUC and Cmin of around 24, 22, and 25%, respectively, in  the presence of rifampin. (Lopez-
Cortes et al., 2002) The obtained Cmax, AUC and Cmin for efavirenz 600 mg in presence of 
rifampin, were 2.32 mg/L, 28.3 mg*h/L and 0.63 mg/L, respectively. However, the 
concentrations achieved with the combination of rifampin and efavirenz 800 mg are 
equivalent to values obtained with efavirenz 600 mg without rifampin. No improvement in 
virological efficacy with concomitant administration of rifampin and efavirenz 800 mg in 
relation to efavirenz Cmin and virological efficacy has been proven. (Manosuthi et al., 2005; 
Lopez-Cortes et al., 2006; Manosuthi et al., 2006)   
Moreover, the use of a higher dose may increase the risk for experiencing side effects, 
especially in patients from specific ethnic groups. African-Americans, Hispanics and Asians 
tend to have higher efavirenz concentrations than Caucasians. (Burger et al., 2006a; 
Ramachandran et al., 2009; Kwara et al., 2010)  
It is not clear if body weight is related to efavirenz plasma concentration or clearance, 
considering that studies have found contradictory results. Additional studies are needed 
regarding the impact of body weight, especially in patients weighing more than 60 kg. 
(Manosuthi et al., 2009b) What effect sex may play is contradictory as well. While some 
studies have found that females have higher plasma concentrations than males, other 
studies show no difference. (Gounden et al., 2010) 
Pharmacogenomics studies have been performed to elucidate the source of variability on 
efavirenz plasma concentrations. The effect of CYP2B6 polymorphisms on efavirenz 
concentrations was investigated in several studies. The polymorphism CYP2B6 516 G>T 
(CYP2B6*6) has the most data. The 516 T/T genotype was associated with lower efavirenz 
clearance, a longer half-life (~48 hours), and CNS toxicity. (Tsuchiya et al., 2004; Arab-
Alameddine et al., 2009) Thus, while efavirenz may be affected only mildly by the 
rifamycins the effects of certain covariates, specifically the role of pharmacogenetics, needs 
to be resolved.   
The concomitant administration of nevirapine with rifampin is known to reduce the exposure 
of nevirapine, affecting pharmacokinetic parameters such as Cmax, AUC, and Cmin. Despite this 
reduction various studies show drug concentrations to be within therapeutic range. (Ribera et 
al., 2001; Autar et al., 2005; Matteelli et al., 2009) However, a small study by Ramachandran et 
al. noted that 8 out of 13 patients had blood concentrations under the Cmin (3 µg/mL). 
(Ramachandran et al., 2009) They proposed the use of a higher dose (300 mg) for providing 
therapeutic drug concentrations to those patients; however, the study was composed of a 
small number of patients and conducted in a short period of time. The effect of rifampin on 
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nevirapine’s concentrations seems to decrease over time when nevirapine is used chronically 
with anti-TB drugs. Matteelli et al. conducted a study with 16 co-infected patients receiving 
HIV and TB treatment. (Mattelli et al., 2004) A reduction in the AUC of nevirapine by 25.6% 
was detected after four weeks of TB treatment while patients experienced a reduction of only 
7.5% after 10 weeks. The Cmax, AUC, and Cmin of nevirapine after 4 weeks were 4.8 μg/mL, 43.7 
μg*h/mL and 3.2 μg/mL, respectively.  
Manosuthi and collaborators conducted a study comparing the use of efavirenz or 
nevirapine with rifampin.(Manosuthi et al., 2009a) They found that the levels (Cmin) of 
efavirenz (600 mg) are less affected by rifampin than the levels of nevirapine (400 mg). The 
mean Cmin for week six were 4.27 mg/L (efavirenz) and 5.59 mg/L (nevirapine), and for 
week twelve:  3.54 mg/L (efavirenz) and 5.6 mg/L (nevirapine). 

3.2 Rifabutin 

Several medium-sized studies suggest that rifabutin may be as effective as rifampin for TB 

treatment. (Felten, 1987; Gonzalez-Montaner et al., 1994; McGregor et al., 1996) Schwander 

et al. first compared rifabutin to rifampin in co-infected HIV patients and found rifabutin to 

be as effective in the treatment of TB. Additionally, rifabutin treated patients in the study 

experienced earlier sputum conversion than their rifampin counterparts.  

Two issues arise with the use of rifabutin in AIDS patients. The first involves intermittent 

dosing and the second is in regards to drug interactions. In the pharmacokinetic sub-study 

of Tuberculosis Trials Consortium (TBTC) Study 23, patients were treated with twice-

weekly rifabutin and isoniazid. (Weiner et al., 2005) Eight of the 102 patients involved in the 

study developed rifamycin resistance with seven of these experiencing low serum 

concentrations of rifabutin. As with rifampin, due to the possibility of MTb developing 

resistance, highly intermittent dosing is not recommended in this patient population. 

As previously mentioned, rifabutin has less of an inductive effect on enzymes than rifampin 

(~40% less). (Burman et al., 1999) For this reason rifabutin is the preferred rifamycin for use 

in HIV patients when available. While less potent than rifampin and rifapentine, rifabutin 

still has several significant interactions with medications used to treat HIV or concomitant 

infections. Further complicating treatment with rifabutin is the fact that it is a CYP3A4 

substrate itself, leading to interactions with CYP inducers and inhibitors. For HIV patients 

requiring either a PI- or NNRTI-based therapy this poses substantial difficulty in finding a 

good therapeutic regimen. 

3.2.1 Rifabutin & the PIs 

Due to the potential of lopinavir-ritonavir to increase the serum concentrations of rifabutin 
the current recommendation by the CDC is to lower the dose of rifabutin from 300 mg thrice 
weekly to 150 mg thrice weekly or every other day when given together. There is recent 
evidence to suggest that this recommendation should be reconsidered.  
A pharmacokinetic study by Boulanger et al. measured the drug concentrations of rifabutin 
and lopinavir-ritonavir as well as the rifabutin metabolite, 25-desacetyl rifabutin, in HIV 
positive patients with active tuberculosis. (Boulanger et al., 2009) When rifabutin was 
administered at 150 mg thrice weekly in combination with lopinavir-ritonavir a majority of 
the patients had Cmax values below the normal range (0.3 to 0.9 ug/ml). PK-PD simulations 
by the authors suggested that when the two medications are administered together, 
rifabutin should be given daily, and that doses as high as 450 mg daily would be needed to 
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achieve free drug plasma concentrations at or above the minimum inhibitory concentration 
(MIC) for part of the dosing interval. The obtained rifabutin Cmax and AUC0-24 were 0.23 
μg/mL and 2.97 μg*h/mL, respectively. It should be noted that one patient developed 
rifamycin resistance during the study. 
A second study by Khachi et al. reported similar results. (Khachi et al., 2009) The authors 
monitored concentrations of an antiretroviral regimen containing lopinavir-ritonavir 
(400/100 mg) in combination with rifabutin 150 mg. Of the five patients studied, rifabutin 
levels were below target in all five patients (0.10 to 0.37 ug/ml). Two patients were 
reported to “deteriorate clinically” and had their rifabutin increased to 300 mg three times 
a week. Additionally, lopinavir-ritonavir concentrations were below targeted 
concentrations in two patients. While both studies are limited in scope due to small 
sample sizes, ten and five patients respectively, they indicate the need for a larger study 
to determine appropriate dosing.  
Darunavir and tipranavir result in increased rifabutin concentrations while rifabutin 

decreases their concentrations. (2004) The CDC recommends decreasing the dose of 

rifabutin by 75% to 150 mg every other day or 150 mg thrice weekly. However, these daily 

primarily reflect data from healthy volunteers, who tend to have more profound increases 

in rifabutin and 25-desacetyl-rifabutin concentrations than HIV-infected patients. As 

noted above, daily rifabutin doses, perhaps starting with 150 mg, may be preferred. This 

requires additional study. The remaining PIs (amprenavir, fosamprenavir, atazanavir, and 

indinavir) increase the AUC of rifabutin from 200 to 250% (again, primarily in healthy 

volunteers), while rifabutin does not appreciably alter any of their pharmacokinetics with 

the exception of indinavir. Indinavir is recommended to be increased to 1000 mg every 8 

hours while rifabutin should be decreased to 150 mg daily or 300 mg three times per 

week. 

Finally, saquinavir is contraindicated with rifabutin use unless boosted by ritonavir.  When 
rifabutin is used with unboosted saquinavir there is an approximate 40% increase in 
rifabutin AUC and a subsequent 40% decrease in saquinavir AUC.( 2007 Jul.)  Dosing is then 
recommended at 150 mg every other day or thrice weekly. All of these recommendations 
reflect mean changes, mostly from healthy volunteers, and results in individual HIV-
infected patients may be substantially different.(Gallicano et al., 2001) 

3.2.2 Rifabutin & the NNRTIs 

All of the NNRTIs are reported to interact with rifabutin to some degree. Delavirdine is 

contraindicated with rifabutin use due to an increase in rifabutin’s AUC (over 200%) and a 

decrease in delavirdine’s (80%)(2004). When rifabutin is prescribed with a PI boosted 

regimen, etravirine should be avoided because of the reduction in its concentration. 

(2008 Jan) This leaves efavirenz and nevirapine as the two NNRTIs which work best 

with rifabutin.  

When efavirenz is given the AUC of rifabutin is decreased substantially, necessitating a dose 

of 450 to 600 mg. Studies explored three times weekly dosing regimens; daily dosing with 

rifabutin 450 to 600 mg also would be acceptable with efavirenz (2004). The same is true of 

nevirapine regarding cell counts, but with a dose of 300 mg daily or thrice weekly for 

rifabutin. Again, three times weekly rifabutin may not be sufficient in all or even most 

patients, given the demonstrated risk of acquired rifamycin resistance in HIV-infected 

patients receiving intermittent rifabutin regimens. 
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3.3 Rifapentine 

Rifapentine is the latest rifamycin to be developed. A cyclopentyl derivative of rifampin, 
rifapentine has a longer half-life than rifampin and a 2 to 4-fold lower MIC.(Birmingham et 
al., 1978; Vital Durand et al., 1986) Unfortunately, rifapentine also inherited rifampin’s 
strong enzyme-inducing properties. Thanks to its extended half-life, rifapentine has been 
tested for intermittent dosing in the hopes of increasing patient compliance. Use of 
rifapentine is primarily reserved for the four month continuation phase of TB treatment, but 
is being studied for possible initial therapy. As with rifampin and rifabutin problems arose 
with highly intermittent dosing. TBTC Study 22 compared once-weekly rifapentine and 
isoniazid with twice-weekly rifampin and isoniazid in co-infected HIV/TB patients. 
(Vernon et al., 1999) HIV positive patients in the once-weekly rifapentine arm had higher 
rates of relapse than HIV positive patients in the twice-weekly rifampin arm. Four of the 
five patients who relapsed had acquired rifamycin monoresistance.  

4. Immune Reconstitution Inflammatory Syndrome (IRIS) 

In addition to drug interactions another common problem associated with co-infected 
patients which bears mentioning is the immune reconstitution inflammatory syndrome, 
otherwise known simply as IRIS.(Jevtovic et al., 2005; Tappuni, 2011)  IRIS most commonly 
occurs when ART is added to a patient’s regimen already being treated for TB. IRIS may 
occur anywhere from days to months following addition of ART. Symptoms are broad and 
may range from a mild fever to renal failure. Respiratory distress, expanding intracranial 
lesions and meningitis, lymphadenopathy, and skin lesions may develop also.  
The exact mechanism of IRIS is not completely known. Researchers believe that when ART 
begins to reduce HIV’s viral load the body’s immune system gradually recovers. This 
recovery leads to the immune system’s “awareness” of TB. The body overreacts to MTb 
antigens, releasing inflammatory cytokines and causing the aforementioned symptoms. Risk 
factors identified include: extrapulmonary TB, African-American race (one study), and early 
initiation of ART following TB therapy.(Breen et al., 2004; Burman et al., 2007) 
Steroids are most often used as initial treatment of IRIS. Some clinicians recommend 
prednisone 1 mg/kg/day or dexamethasone 8 to 16 mg/kg/day divided twice daily. 
(Sexton, 2011) Clinicians should initiate steroids on a case-by-case basis and be cautious 
about their use. Studies are mixed in regards to the mortality benefit of steroids and one 
study reported an increased incidence of Kaposi’s Sarcoma. (Hakim et al., 2000; Elliott et al., 
2004; Sharma et al., 2008) Other drug treatments which have been tried, but have little 
information regarding their use are: the non-steroidal anti-inflammatories (NSAIDs), the 
TNF-ǂ inhibitor, pentoxifylline, and thalidomide. (Marais et al., 2009) However, information 
regarding their efficacy is scarce.  

5. Pediatrics 

A relatively small amount of literature exists regarding rifamycin pharmacokinetics for 
young patients with HIV and TB. Schaaf et al. examined 54 pediatric patients, aged three 
months to 13 years, receiving rifampin, 21 of which had HIV. (Schaaf et al., 2009) In the 
study a majority of HIV positive and HIV negative patients experienced concentrations 
below what is considered the normal two hours Cmax range (8-24 ug/ml). While there was a 
trend for HIV positive patients toward a lower rifampin Cmax, no significant difference 
existed between the two groups.   
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Ren et al performed a study with 30 children aged seven months to four years and divided 
them in two groups. (Ren Y, 2008) One group composed of 15 HIV positive children without 
TB received lopinavir and ritonavir in a 4:1 ratio without rifampin. The second group of 15 
HIV positive children with TB were treated with an increased concentration of ritonavir to 
achieve 1:1 ratio of lopinavir-ritonavir (“super boosted” lopinavir). There was a reduction of 
the Cmax and AUC0-12 in the group that received additional ritonavir. However, there was no 
difference in the Cmin between both groups. The lopinavir Cmax, AUC0-12, and Cmin obtained 
for the regimen with rifampin were: 10.5 mg/L, 80.9 mg*h/L and 3.94 mg/L, respectively. 
The same researchers used population pharmacokinetic analysis to characterize the 
pharmacokinetic interactions and to examine the data from the Ren study.(Elsherbiny et al., 
2010) The adjustment of ritonavir to an equal proportion of the PI’s (that is, 1:1) was not able 
to entirely overcome the inductive effect that rifampin has over lopinavir. One of the 
reasons, as the authors point out, can be the fact that children aged one to four have more 
pronounced enzymatic activity, eliminating the lopinavir. However, the predicted trough 
concentrations by the model are over 1 ug/ml, indicating that with the additional ritonavir 
concentrations of lopinavir will be efficacious. More studies are necessary to verify the 
safety and efficacy of this combination. Studies also are needed regarding the use of 
rifabutin and rifapentine in the pediatric setting as data are limited. 

6. Therapeutic drug management  

Due to the extensive drug interactions, the overlapping side effects, and the length of 
treatment, a patient co-infected with TB and HIV has a more difficult time adhering to his or 
her regimen than patients with either disease state alone. TDM offers clinicians the ability to 
make a more informed therapeutic decision. Several studies have shown TDM to be of 
benefit in the TB patient. (Peloquin, 2002b) TDM for HIV medications has been studied in a 
series of small trials. Because most such trials have several additional variables, it is difficult 
to achieve statistical significance in these settings. However, it remains true that PIs are 
competitive, reversible inhibitors, so their continued presence is required for continued 
activity. Also, patients with HIV may have other opportunistic infections and experience 
malabsorption which can affect the concentration of TB drugs. (Kotler DP et al., 1984; Gillin 
JS et al., 1985; Peloquin, 2002b) TDM could be a useful tool to monitor the concentration in 
those patients. In a review of eight trials Kredo et al. reported that routine use of TDM is not 
warranted but TDM use in treatment-naïve patients initiated on a PI containing regimen 
may improve virological efficacy. (Kredo et al., 2009)  
In addition TDM may prove useful in determining which patients are experiencing 
malabsorption. Few studies have expressly looked at the malabsorption of anti-TB 
medications in HIV patients, and data are still accumulating, but evidence points toward the 
disease state negatively affecting concentrations of TB medications. A retrospective study of 
21 HIV/TB patients by Holland et al. demonstrates this effect. Out of 21 patients, 18 had 
two-hour concentrations of at least one drug (either, isoniazid, a rifamycin, or both) below 
the recommended range. (Holland et al., 2009) Current guidelines list TDM as an option for 
clinicians but further research in the area is needed. (CDC, 2007) 
TDM is recommended by many clinicians when both TB and HIV are treated concomitantly, 
especially when PIs and NNRTIs are used. However, TDM is not a substitute for clinical 
evaluation or directly observed treatment, but is useful to verify inadequate dose 
administration, or help solve drug-drug interaction problems. (Peloquin, 2002a) 
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7. Conclusion 

Patients co-infected with HIV and TB have a difficult time adhering to their medication 
regimens due to many reasons. Even in those patients who are fortunate enough to receive 
appropriate treatment adherence is difficult. In addition to overlapping side effects and the 
possibility of IRIS, the drug regimens are lengthy and involve many drug interactions. 
Drug interactions between the rifamycins and the PIs and NNRTIs are varied and not 
easily quantified. Often, concentrations are unique to the individual in whom the 
interactions take place. One solution to this problem is to either use and/or develop new 
medications that have fewer interactions. While studies are underway with new (as well 
as older) anti-TB drugs a set timeline for their arrival is unknown. Additionally, a 
majority of patients reside in resource-poor settings where economics (or political or 
military strife) inhibit optimal care. 
Until new and improved regimens are developed a reasonable solution is to monitor the 
concentrations of HIV and anti-TB medications and alter the doses when warranted to 
achieve therapeutic success, i.e., TDM. TDM has been used in TB patients for many years 
and is considered a valuable tool by many clinicians in the successful treatment of their 
patients. 

8. References 

1998. Rifapentine (Priftin) [package insert]. Kansas City, KA: Hoechst Marion Roussel. 
2004. Updated Guidelines for the Use of Rifamycins for the Treatment of Tuberculosis 

Among HIV-Infected Patients Taking Protease Inhibitors or Nonnucleoside Reverse 

Transcriptase Inhibitors In: Control CDC, editor.: Morbidity and Mortality Weekly 

Report. 

2010a. Treatment of tuberculosis: guidelines for national programmes. In, 4th ed. Geneva: 

World Health Organiazation. 

2011b WHO TB/HIV Facts 2011. Available on the World Wide Web at 

 http://www.who.int/tb/challenges/hiv/factsheet_hivtb_2011.pdf 

2010c. WHO global tuberculosis control report 2010. Summary. Cent Eur J Public Health 

18:237. 

2004 Jan Rifampin (Rifadin)[package insert]. Bridgewater, NJ: Aventis Pharmaceuticals. 

2007. Jul. Invirase® (saquinavir) [package insert]  In: Pharmaceuticals R, editor. Nutley, NJ: 

Roche Pharmaceuticals. 

2008 Jan. Intelence™ (etravirine) [package insert]. Raritan, NJ: Tibotec Therapeutics. 

2010 Jan. Rifabutin (Mycobutin) [package insert]. New York, NY: Pfizer. 

Abdool Karim Q, Abdool Karim SS, Baxter C, Friedland G, Gengiah T, Gray A, Grobler A, 

Naidoo K, Padayatchi N, El-Sadr W. 2010. The SAPIT trial provides essential 

evidence on risks and benefits of integrated and sequential treatment of HIV and 

tuberculosis. S Afr Med J 100:808-809. 

Acosta EP, Kendall MA, Gerber JG, Alston-Smith B, Koletar SL, Zolopa AR, Agarwala S, 

Child M, Bertz R, Hosey L, Haas DW. 2007. Effect of concomitantly administered 

rifampin on the pharmacokinetics and safety of atazanavir administered twice 

daily. Antimicrob Agents Chemother 51:3104-3110. 

www.intechopen.com



 
Rifamycin Use in HIV-Infected Patients with Tuberculosis 

 

155 

Arab-Alameddine M, Di Iulio J, Buclin T, Rotger M, Lubomirov R, Cavassini M, Fayet A, 

Decosterd LA, Eap CB, Biollaz J, Telenti A, Csajka C. 2009. Pharmacogenetics-based 

population pharmacokinetic analysis of efavirenz in HIV-1-infected individuals. 

Clin Pharmacol Ther 85:485-494. 

Autar RS, Wit FW, Sankote J, Mahanontharit A, Anekthananon T, Mootsikapun P, 

Sujaikaew K, Cooper DA, Lange JM, Phanuphak P, Ruxrungtham K, Burger DM. 

2005. Nevirapine plasma concentrations and concomitant use of rifampin in 

patients coinfected with HIV-1 and tuberculosis. Antivir Ther 10:937-943. 

Bertz R LW, Hsu A, et al. 2001. Effects of gender, race, age and weight on the 

pharmacokinetics of lopinavir after single-dose Kaletra. In: 2nd International 

Workshop on Clinical Pharmacology of HIV Therapy. Noordwijk, the Netherlands. 

Birmingham AT, Coleman AJ, Orme ML, Park BK, Pearson NJ, Short AH, Southgate PJ. 

1978. Antibacterial activity in serum and urine following oral administration in 

man of DL473 (a cyclopentyl derivative of rifampicin) [proceedings]. Br J Clin 

Pharmacol 6:455P-456P. 

Boulanger C, Hollender E, Farrell K, Stambaugh JJ, Maasen D, Ashkin D, Symes S, Espinoza 

LA, Rivero RO, Graham JJ, Peloquin CA. 2009. Pharmacokinetic evaluation of 

rifabutin in combination with lopinavir-ritonavir in patients with HIV infection and 

active tuberculosis. Clin Infect Dis 49:1305-1311. 

Breen RA, Smith CJ, Bettinson H, Dart S, Bannister B, Johnson MA, Lipman MC. 2004. 

Paradoxical reactions during tuberculosis treatment in patients with and without 

HIV co-infection. Thorax 59:704-707. 

Burger D, van der Heiden I, la Porte C, van der Ende M, Groeneveld P, Richter C, 

Koopmans P, Kroon F, Sprenger H, Lindemans J, Schenk P, van Schaik R. 2006a. 

Interpatient variability in the pharmacokinetics of the HIV non-nucleoside reverse 

transcriptase inhibitor efavirenz: the effect of gender, race, and CYP2B6 

polymorphism. Br J Clin Pharmacol 61:148-154. 

Burger DM, Agarwala S, Child M, Been-Tiktak A, Wang Y, Bertz R. 2006b. Effect of rifampin 

on steady-state pharmacokinetics of atazanavir with ritonavir in healthy 

volunteers. Antimicrob Agents Chemother 50:3336-3342. 

Burman W, Weis S, Vernon A, Khan A, Benator D, Jones B, Silva C, King B, LaHart C, 

Mangura B, Weiner M, El-Sadr W. 2007. Frequency, severity and duration of 

immune reconstitution events in HIV-related tuberculosis. Int J Tuberc Lung Dis 

11:1282-1289. 

Burman WJ, Gallicano K, Peloquin C. 1999. Therapeutic implications of drug interactions in 

the treatment of human immunodeficiency virus-related tuberculosis. Clin Infect 

Dis 28:419-429; quiz 430. 

CDC. 2007. Managing Drug Interactions in the Treatment of HIV-Related Tuberculosis. In: 

Control CfD, editor. 

Corbett EL, Watt CJ, Walker N, Maher D, Williams BG, Raviglione MC, Dye C. 2003. The 

growing burden of tuberculosis: global trends and interactions with the HIV 

epidemic. Arch Intern Med 163:1009-1021. 

Elliott AM, Luzze H, Quigley MA, Nakiyingi JS, Kyaligonza S, Namujju PB, Ducar C, Ellner 

JJ, Whitworth JA, Mugerwa R, Johnson JL, Okwera A. 2004. A randomized, double-

www.intechopen.com



 
Recent Translational Research in HIV/AIDS 

 

156 

blind, placebo-controlled trial of the use of prednisolone as an adjunct to treatment 

in HIV-1-associated pleural tuberculosis. J Infect Dis 190:869-878. 

Elsherbiny D, Ren Y, McIlleron H, Maartens G, Simonsson US. 2010. Population 

pharmacokinetics of lopinavir in combination with rifampicin-based antitubercular 

treatment in HIV-infected South African children. Eur J Clin Pharmacol 66:  

1017-1023. 

Felten MK. 1987. Is rifabutin needed in South Africa for the treatment of tuberculosis? S Afr 

Med J 72:578-579. 

Gallicano K, Khaliq Y, Carignan G, Tseng A, Walmsley S, Cameron DW. 2001. A 

pharmacokinetic study of intermittent rifabutin dosing with a combination of 

ritonavir and saquinavir in patients infected with human immunodeficiency virus. 

Clin Pharmacol Ther 70:149-158. 

Gazzard BG. 1999. Efavirenz in the management of HIV infection. Int J Clin Pract 53:60-64. 

Gillin JS, Shike M, Alcock N, Urmacher C, Krown S, Kurtz RC, Lightdale CJ, SJ. W. 1985. 

Malabsorption and mucosal abnormalities of the small intestine in the acquired 

immunodeficiency syndrome. Ann Intern Med 102:619-622. 

Gonzalez-Montaner LJ, Natal S, Yongchaiyud P, Olliaro P. 1994. Rifabutin for the treatment 

of newly-diagnosed pulmonary tuberculosis: a multinational, randomized, 

comparative study versus Rifampicin. Rifabutin Study Group. Tuber Lung Dis 

75:341-347. 

Gounden V, van Niekerk C, Snyman T, George JA. 2010. Presence of the CYP2B6 516G> T 

polymorphism, increased plasma Efavirenz concentrations and early 

neuropsychiatric side effects in South African HIV-infected patients. AIDS Res Ther 

7:32. 

Hakim JG, Ternouth I, Mushangi E, Siziya S, Robertson V, Malin A. 2000. Double blind 

randomised placebo controlled trial of adjunctive prednisolone in the treatment of 

effusive tuberculous pericarditis in HIV seropositive patients. Heart 84: 183-188. 

Holland DP, Hamilton CD, Weintrob AC, Engemann JJ, Fortenberry ER, Peloquin CA, Stout 

JE. 2009. Therapeutic drug monitoring of antimycobacterial drugs in patients with 

both tuberculosis and advanced human immunodeficiency virus infection. 

Pharmacotherapy 29:503-510. 

Jevtovic DJ, Salemovic D, Ranin J, Pesic I, Zerjav S, Djurkovic-Djakovic O. 2005. The 

prevalence and risk of immune restoration disease in HIV-infected patients treated 

with highly active antiretroviral therapy. HIV Med 6:140-143. 

Jindani A, Nunn AJ, Enarson DA. 2004. Two 8-month regimens of chemotherapy for 

treatment of newly diagnosed pulmonary tuberculosis: international multicentre 

randomised trial. Lancet 364:1244-1251. 

Justesen U, Andersen A, Klitgaard N, Brøsen K, Gerstoft J, Pedersen C. 2004 

Pharmacokinetic interaction between rifampin and the combination of indinavir 

and low-dose ritonavir in HIV-infected patients. Clin Infect Dis 38:426-429. 

Kappelhoff BS, van Leth F, MacGregor TR, Lange J, Beijnen JH, Huitema AD. 2005. 

Nevirapine and efavirenz pharmacokinetics and covariate analysis in the 2NN 

study. Antivir Ther 10:145-155. 

www.intechopen.com



 
Rifamycin Use in HIV-Infected Patients with Tuberculosis 

 

157 

Khachi H, O'Connell R, Ladenheim D, Orkin C. 2009. Pharmacokinetic interactions between 

rifabutin and lopinavir/ritonavir in HIV-infected patients with mycobacterial co-

infection. J Antimicrob Chemother 64:871-873. 

Khan FA, Minion J, Pai M, Royce S, Burman W, Harries AD, Menzies D. 2010. Treatment of 

active tuberculosis in HIV-coinfected patients: a systematic review and meta-

analysis. Clin Infect Dis 50:1288-1299. 

King JR, Wynn H, Brundage R, Acosta EP. 2004. Pharmacokinetic enhancement of protease 

inhibitor therapy. Clin Pharmacokinet 43:291-310. 

Kotler DP, Gaetz HP, Lange M, Klein EB, PR. H. 1984. Enteropathy associated with the 

acquired immunodeficiency syndrome. Ann Intern Med 101:421-428. 

Kredo T, Van der Walt JS, Siegfried N, Cohen K. 2009. Therapeutic drug monitoring of 

antiretrovirals for people with HIV. Cochrane Database Syst Rev:CD007268. 

Kwara A, Ramachandran G, Swaminathan S. 2010. Dose adjustment of the non-nucleoside 

reverse transcriptase inhibitors during concurrent rifampicin-containing 

tuberculosis therapy: one size does not fit all. Expert Opin Drug Metab Toxicol 

6:55-68. 

la Porte C, Colbers E, Bertz R, Voncken D, Wikstrom K, Boeree M, Koopmans P, Hekster Y, 

Burger D. 2004. Pharmacokinetics of adjusted-dose lopinavir-ritonavir combined 

with rifampin in healthy volunteers. Antimicrob Agents Chemother 48:1553-1560. 

Lopez-Cortes LF, Ruiz-Valderas R, Ruiz-Morales J, Leon E, de Campos AV, Marin-Niebla A, 

Marquez-Solero M, Lozano F, Valiente R. 2006. Efavirenz trough levels are not 

associated with virological failure throughout therapy with 800 mg daily and a 

rifampicin-containing antituberculosis regimen. J Antimicrob Chemother 58: 

1017-1023. 

Lopez-Cortes LF, Ruiz-Valderas R, Viciana P, Alarcon-Gonzalez A, Gomez-Mateos J, Leon-

Jimenez E, Sarasanacenta M, Lopez-Pua Y, Pachon J. 2002. Pharmacokinetic 

interactions between efavirenz and rifampicin in HIV-infected patients with 

tuberculosis. Clin Pharmacokinet 41:681-690. 

Maartens G, Decloedt E, Cohen K. 2009. Effectiveness and safety of antiretrovirals with 

rifampicin: crucial issues for high-burden countries. Antivir Ther 14: 1039-1043. 

Mallolas J, Sarasa M, Nomdedeu M, Soriano A, Lopez-Pua Y, Blanco JL, Martinez E, Gatell 

JM. 2007. Pharmacokinetic interaction between rifampicin and ritonavir-boosted 

atazanavir in HIV-infected patients. HIV Med 8:131-134. 

Manosuthi W, Kiertiburanakul S, Sungkanuparph S, Ruxrungtham K, Vibhagool A, 

Rattanasiri S, Thakkinstian A. 2006. Efavirenz 600 mg/day versus efavirenz 800 

mg/day in HIV-infected patients with tuberculosis receiving rifampicin: 48 weeks 

results. AIDS 20:131-132. 

Manosuthi W, Sungkanuparph S, Tantanathip P, Lueangniyomkul A, Mankatitham W, 

Prasithsirskul W, Burapatarawong S, Thongyen S, Likanonsakul S, Thawornwa U, 

Prommool V, Ruxrungtham K. 2009a. A randomized trial comparing plasma drug 

concentrations and efficacies between 2 nonnucleoside reverse-transcriptase 

inhibitor-based regimens in HIV-infected patients receiving rifampicin: the N2R 

Study. Clin Infect Dis 48:1752-1759. 

www.intechopen.com



 
Recent Translational Research in HIV/AIDS 

 

158 

Manosuthi W, Sungkanuparph S, Tantanathip P, Mankatitham W, Lueangniyomkul A, 

Thongyen S, Eampokarap B, Uttayamakul S, Suwanvattana P, Kaewsaard S, 

Ruxrungtham K. 2009b. Body weight cutoff for daily dosage of efavirenz and 60-

week efficacy of efavirenz-based regimen in human immunodeficiency virus and 

tuberculosis coinfected patients receiving rifampin. Antimicrob Agents Chemother 

53:4545-4548. 

Manosuthi W, Sungkanuparph S, Thakkinstian A, Vibhagool A, Kiertiburanakul S, 

Rattanasiri S, Prasithsirikul W, Sankote J, Mahanontharit A, Ruxrungtham K. 2005. 

Efavirenz levels and 24-week efficacy in HIV-infected patients with tuberculosis 

receiving highly active antiretroviral therapy and rifampicin. AIDS 19:1481-1486. 

Marais S, Wilkinson RJ, Pepper DJ, Meintjes G. 2009. Management of patients with the 

immune reconstitution inflammatory syndrome. Curr HIV/AIDS Rep 6: 162-171. 

Margalith D. 1960. [Dr. Jacob SEIDE (1900-1960)]. Harofe Haivri Heb Med J 2:171-172. 

Marzolini C, Telenti A, Decosterd LA, Greub G, Biollaz J, Buclin T. 2001. Efavirenz plasma 

levels can predict treatment failure and central nervous system side effects in HIV-

1-infected patients. AIDS 15:71-75. 

Matteelli A, Saleri N, Villani P, Bonkoungou V, Carvalho AC, Kouanda S, Sanou MJ, 

Simpore J, Monno L, Carosi G, Regazzi M, Dembele M. 2009. Reversible reduction 

of nevirapine plasma concentrations during rifampicin treatment in patients 

coinfected with HIV-1 and tuberculosis. J Acquir Immune Defic Syndr 

52:64-69. 

McGregor MM, Olliaro P, Wolmarans L, Mabuza B, Bredell M, Felten MK, Fourie PB. 1996. 

Efficacy and safety of rifabutin in the treatment of patients with newly diagnosed 

pulmonary tuberculosis. Am J Respir Crit Care Med 154:1462-1467. 

Okwera A, Whalen C, Byekwaso F, Vjecha M, Johnson J, Huebner R, Mugerwa R, Ellner J. 

1994. Randomised trial of thiacetazone and rifampicin-containing regimens for 

pulmonary tuberculosis in HIV-infected Ugandans. The Makerere University-Case 

Western University Research Collaboration. Lancet 344:1323-1328. 

Patel NR, Zhu J, Tachado SD, Zhang J, Wan Z, Saukkonen J, Koziel H. 2007. HIV impairs 

TNF-alpha mediated macrophage apoptotic response to Mycobacterium 

tuberculosis. J Immunol 179:6973-6980. 

Peloquin C. 2002a. Therapeutic drug monitoring in the treatment of tuberculosis. Drugs 

62:2169-2183. 

Peloquin CA. 2002b. Therapeutic drug monitoring in the treatment of tuberculosis. Drugs 

62:2169-2183. 

Piscitelli SC, Gallicano KD. 2001. Interactions among drugs for HIV and opportunistic 

infections. N Engl J Med 344:984-996. 

Rakhmanina NY, van den Anker JN. 2010. Efavirenz in the therapy of HIV infection. Expert 

Opin Drug Metab Toxicol 6:95-103. 

Ramachandran G, Hemanth Kumar AK, Rajasekaran S, Kumar P, Ramesh K, Anitha S, 

Narendran G, Menon P, Gomathi C, Swaminathan S. 2009. CYP2B6 G516T 

polymorphism but not rifampin coadministration influences steady-state 

pharmacokinetics of efavirenz in human immunodeficiency virus-infected patients 

in South India. Antimicrob Agents Chemother 53:863-868. 

www.intechopen.com



 
Rifamycin Use in HIV-Infected Patients with Tuberculosis 

 

159 

Raviglione MC, Snider DE, Jr., Kochi A. 1995. Global epidemiology of tuberculosis. 

Morbidity and mortality of a worldwide epidemic. JAMA 273:220-226. 

Ren Y NJ, Egbers C, Eley BS, Meyers TM, Smith PJ, Maartens G, McIlleron HM. 2008. Effect 

of rifampicin on lopinavir pharmacokinetics in HIV-infected children with 

tuberculosis. J Acquir Immune Defic Syndr 47:566-569. 

Ribera E, Azuaje C, Lopez RM, Domingo P, Curran A, Feijoo M, Pou L, Sanchez P, Sambeat 

MA, Colomer J, Lopez-Colomes JL, Crespo M, Falco V, Ocana I, Pahissa A. 2007. 

Pharmacokinetic interaction between rifampicin and the once-daily combination of 

saquinavir and low-dose ritonavir in HIV-infected patients with tuberculosis. J 

Antimicrob Chemother 59:690-697. 

Ribera E, Pou L, Lopez RM, Crespo M, Falco V, Ocana I, Ruiz I, Pahissa A. 2001. 

Pharmacokinetic interaction between nevirapine and rifampicin in HIV-infected 

patients with tuberculosis. J Acquir Immune Defic Syndr 28:450-453. 

Rolla VC, da Silva Vieira MA, Pereira Pinto D, Lourenco MC, de Jesus Cda S, Goncalves 

Morgado M, Ferreira Filho M, Werneck-Barroso E. 2006. Safety, efficacy and 

pharmacokinetics of ritonavir 400mg/saquinavir 400mg twice daily plus rifampicin 

combined therapy in HIV patients with tuberculosis. Clin Drug Investig 26:469-479. 

Schaaf HS, Willemse M, Cilliers K, Labadarios D, Maritz JS, Hussey GD, McIlleron H, Smith 

P, Donald PR. 2009. Rifampin pharmacokinetics in children, with and without 

human immunodeficiency virus infection, hospitalized for the management of 

severe forms of tuberculosis. BMC Med 7:19. 

Schmitt C, Riek M, Winters K, Schutz M, Grange S. 2009. Unexpected Hepatotoxicity of 

Rifampin and Saquinavir/Ritonavir in Healthy Male Volunteers. Arch Drug Inf  

2:8-16. 

Sexton D, Pien, BC. 2011. Immune Reconstitution Inflammatory Syndrome. In: Basow DS, 

editor. Waltham, MA: UpToDate. 

Sharma A, Makrandi S, Modi M, Marfatia Y. 2008. Immune reconstitution inflammatory 

syndrome. Indian J Dermatol Venereol Leprol 74:619-621. 

Stohr W, Back D, Dunn D, Sabin C, Winston A, Gilson R, Pillay D, Hill T, Ainsworth J, 

Pozniak A, Leen C, Bansi L, Fisher M, Orkin C, Anderson J, Johnson M, 

Easterbrook P, Gibbons S, Khoo S. 2008. Factors influencing efavirenz and 

nevirapine plasma concentration: effect of ethnicity, weight and co-medication. 

Antivir Ther 13:675-685. 

Tappuni AR. 2011. Immune reconstitution inflammatory syndrome. Adv Dent Res 23:90-96. 

Tsuchiya K, Gatanaga H, Tachikawa N, Teruya K, Kikuchi Y, Yoshino M, Kuwahara T, 

Shirasaka T, Kimura S, Oka S. 2004. Homozygous CYP2B6 *6 (Q172H and K262R) 

correlates with high plasma efavirenz concentrations in HIV-1 patients treated with 

standard efavirenz-containing regimens. Biochem Biophys Res Commun  

319:1322-1326. 

Vernon A, Burman W, Benator D, Khan A, Bozeman L. 1999. Acquired rifamycin 

monoresistance in patients with HIV-related tuberculosis treated with once-weekly 

rifapentine and isoniazid. Tuberculosis Trials Consortium. Lancet 353:1843-1847. 

www.intechopen.com



 
Recent Translational Research in HIV/AIDS 

 

160 

Vital Durand D, Hampden C, Boobis AR, Park BK, Davies DS. 1986. Induction of mixed 

function oxidase activity in man by rifapentine (MDL 473), a long-acting rifamycin 

derivative. Br J Clin Pharmacol 21:1-7. 

Weiner M, Benator D, Burman W, Peloquin CA, Khan A, Vernon A, Jones B, Silva-Trigo C, 

Zhao Z, Hodge T. 2005. Association between acquired rifamycin resistance and the 

pharmacokinetics of rifabutin and isoniazid among patients with HIV and 

tuberculosis. Clin Infect Dis 40:1481-1491. 

www.intechopen.com



Recent Translational Research in HIV/AIDS

Edited by Prof. Yi-Wei Tang

ISBN 978-953-307-719-2

Hard cover, 564 pages

Publisher InTech

Published online 02, November, 2011

Published in print edition November, 2011

InTech Europe

University Campus STeP Ri 

Slavka Krautzeka 83/A 

51000 Rijeka, Croatia 

Phone: +385 (51) 770 447 

Fax: +385 (51) 686 166

www.intechopen.com

InTech China

Unit 405, Office Block, Hotel Equatorial Shanghai 

No.65, Yan An Road (West), Shanghai, 200040, China 

Phone: +86-21-62489820 

Fax: +86-21-62489821

The collective efforts of HIV/AIDS research scientists from over 16 countries in the world are included in the

book. This 27-chapter Open Access book well covers HIV/AIDS translational researches on pathogenesis,

diagnosis, treatment, prevention, and also those beyond conventional fields. These are by no means inclusive,

but they do offer a good foundation for the development of clinical patient care. The translational model forms

the basis for progressing HIV/AIDS clinical research. When linked to the care of the patients, translational

researches should result in a direct benefit for HIV/AIDS patients.

How to reference

In order to correctly reference this scholarly work, feel free to copy and paste the following:

Aline Bergesch Barth, Eric Free Egelund and Charles Arthur Peloquin (2011). Rifamycin Use in HIV-Infected

Patients with Tuberculosis, Recent Translational Research in HIV/AIDS, Prof. Yi-Wei Tang (Ed.), ISBN: 978-

953-307-719-2, InTech, Available from: http://www.intechopen.com/books/recent-translational-research-in-hiv-

aids/rifamycin-use-in-hiv-infected-patients-with-tuberculosis



© 2011 The Author(s). Licensee IntechOpen. This is an open access article

distributed under the terms of the Creative Commons Attribution 3.0

License, which permits unrestricted use, distribution, and reproduction in

any medium, provided the original work is properly cited.


